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Mo A R AR

Sample Name: Li-ion battery

o A 5 HG40

Sample Model: HG40

% 15 B AL RSB IERHA R

Consignor: Dongguan Amperex Technology Limited

RBEH IR FRATI IR e
Dongguan Arnpe';r‘jé‘ﬁii:?fecﬁné)l'f)(éy"I{Jimited Test Center
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FEm AR P 7 HLith el ZAEA
Sample name Li-ion battery Test category After testing
=] = =]
Sample model Accepted date
o E1 3 2
AL 3.82V 10.7Wh T I A 2016-05-19
Sample specification Test start date
O g B AN TRy
Sample quantity(pcs) Test end date
LA REEHTREIR PRI PR ]
Consignor Dongguan Amperex Technology Limited
o AR AR FE T AR LA [ Tl Ve 1 5
TR HE . ;
: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address g }
Province, P. R. China
3 BT A IR 7]

Manufacturer

Ningde Amperex Technology Limited

W E R T T AR X T 1 S

1 P S No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R.
Manufacturer address .
China
WBREF S FERRAE: 15C -25°C; FRIBIRAE: 45%~75%
et b v Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FERRI IR R e/ AR R IR A
Appearance Silver nylon/Al/PP compound film
BEE GT Ryl T WA
T, . ST/SG/AC.10/11 Rev5, amend 2, 38.3
DR T7 A0 T2 A e

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

B BRI HRBD. dhidi APERERG BE. B, mHER

ik B 1 o e Ty boafion. Shodk.E st G
Test items Altitude simulation, Thermal test, Vibration, 19(: , External short circuit, Crush,
Overcharge, Forced discharge
L0, ZAERFEBREE CRFERBYBHNEILT R ARSI
VIR ZE ST/SG/AC.10/11 Rev5, amend 2, 38.3 AR Bk
Conslisini The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3
WK R i - & ;
Testers & o D200, b 1 A W06 61T ﬁ“/’& ﬁ 200b. 4. /7
Gt N
Compiler %\ﬁ_ dolb 1)
L % ?Hﬁ%ﬁﬁﬁfﬁﬂﬁﬁ FRA ]
Checker 26411 R Ly
' Dongguan Ampelex
a/r {fé M Jut / [ ] 7 Technology Limited Test Center
f ol BRRTN (Sffife)
Approval Cai JingJing: Technical Director &

PREER: HOEE

Guo Jiali: Center Director
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o Fb A 3 2% 33
Sample description and description
b R , bill=s
Sample name HET it Model HG40
%ﬁﬁiﬁ’-ﬁ 2810mAh *’jﬂt% HLE 3.82V
Rated capacity Nominal voltage
ot ITEAA HR L B
attery chemical composition
R 75 AR T 2 BB )38 R ALE A IMI%E1T S5 HL (BACC to 4.1V, CV to 2A, 2A CC to 4.4V, CV to
Test charge program 0.05C) '
bl ¢ RS BT AL 0 HL MLV OB B (1C DC 10 3.0V)
est using a program

A i

Test sample image

B 1: IEm B2 RoE
Figure 1: positive ' Figure 2: negative

E 3 AR
Figure 3: Logo
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SO == SR b gy o X
FE | WA &R IR R U S Witgg | ATEE L,
N Standard requirement or the clause Test
0. Name of test Test result R k
number of standard conclusion emar
" BReaHE « 5 BB WA R
| men T 0 11 v ot | e Bt
Altitude simulation Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 1 Passed /
Test 1
\ IREE «CRTIER 83 R R RIEFN
) it B TR FRHEF I 1X3& T2; UN Manual of Test and L 2 GLi /
Thermal Criteria ST/SG/AC.10/11/Rev.5, amend 2,383 See Appendix 2 Passed
Test 2
o REE «RTFIER IS i PR WIS AN
3 5'7&2;1] FRUEF» R34 T3; UN Manual of Test and %[}ﬁ'% 3 é.*% /
Vibration Criteria ST/SG/AC.10/1 1/Rev.5, amend 2, 38.3 See Appendix 3 Passed
Test 3
N IREE «RTFAEI 1905 5 B R REEF
4 MJEE‘ FRUEFAMEY 1RB& T4; UN Manual of Test and R Bﬁ-i% 4 éﬁ% /
Shock Criteria ST/SG/AC.10/11/Rev.5, amend 2,383 See Appendix 4 Passed
Test 4
AR 1% WA E KT EREMBIENT R
5 Exiemdl FAUEFME» IRBE T5; UN Manual of Test and JLHE 5 GLi /
o Criteria ST/SG/AC. 10/11/Rev.5, amend 2,383 | See Appendix 5 Passed
short-circuit Test 5
BREE CEFERIBMIEINS R
6 %E/ %iﬁ FRUEFA» AT T6; UN Manual of Test and A Bﬁ% 6 AE‘.*% /
Crush/Impact Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
Test 6
. REE T ERSBMRNT R
) ﬁﬁ% EE FRUEFME» A3 T7; UN Manual of Test and lj‘_‘ﬁﬁ‘ié 7 ﬁ% /
Overcharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 7 Passed
Test 7
REE T ERDBMNENS R
8 B8 ] J FRHEFNE» 1R3& T8; UN Manual of Test and DM 8 G /
Forced discharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 8 Passed
Test 8
WA /
Test items
- 154
- 7R
S AIIATE L N / Post /
g ame
Subcontracted test condition VAR Y code
Subcontracted
Laboratory Mok / HLE !
Address Tel.
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5 ) DT B 4 %5 & AL
No. Name of test items Altitude simulation
‘ - i3 CE | R
- Bk AT Before test A5 After test RERSE ﬁuiﬁg s
Sample - - Mass loss H
SampleNo. | “vs | MLBRR | FHOUE | MIRE | T %) OCV | Test
m, (g) UM | m( Uz (V) (%6) | result
8S%SNNS982A%A0 | ¥ iksz4 7
11056143 ATL166A--- leye fully 40.6665 4.367 40.6640 4,359 0.01% 99.82% O
............ 1AA0034 charged
85%SNN5982A%A0 | ¥ ikse4 7o
11056143 ATL166A--- Leye fully 40.7380 4.366 40.7352 4.359 0.01% 99.84% O
............ 1AA0035 charged
8S%SNNS982A%A0 | ¥ ikoz4e7om
11056143 ATL166A--- leyc fully 40.4952 4368 40.4929 4,362 0.01% 99.86% (@)
............ 1AA0036 charged
85%SNNS5982A%A0 BHIRGEETH
11056143 ATL166A--- leyc fully 40.8086 4.367 40.8061 4.360 0.01% 99.84% (@)
------------ 1AA0037 charged
8S%SNN5982A%A0 | HikssFH,
11056143 ATL166A--- leyc fully 40.5491 4.370 40.5465 4.362 0.01% 99.82% O
............ 1AA0038 charged
8S%SNNS5982A%A0 | Hikse4Tim
11056143 ATL166A--- leye fully 40.7633 4367 40.7608 4.361 0.01% 99.86% O
............ 1AA0039 charged
8SY%SNNS9IS2A%A0 | Hikssd o
11056143 ATL166A--- leyc fully 40.4809 4.368 40.4787 4.362 0.01% 99.86% O
............ 1AA0040 charged
8S%SNNSI82A%A0 | Hikse4Tim
11056143 ATL166A--- Leye fully 40.6317 4.369 40.6293 4.363 0.01% 99.86% (0]
............ 1AA0041 charged
8S%SNNSIS2A%A0 | Hikssde 7o
11056143 ATL166A--- ]c;(l::fully 40.8524 4.367 40.8500 4.360 0.01% 99.84% O
............ 1AA0042 charged
8SY%SNN59IS2A%A0 | Hikss47om
11056143 ATL166A--- 1c;cD fully 40.5962 4.370 40.5936 4.363 0.01% 99.84% @)
............ 1AA0043 charged
PTFEH

H: LA V-HESG DR REEY; F-RAG O-TGiHR, JToHER, Tk, TmE, TRA.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e , WASE S5 | WAk
No. Name of test items Thermal test
; VS S " s PR
e PR A WA AT Before test WA JE After test BRI ﬁﬂiif .
Sample N N Mass loss -
SampleNo. | “US | MR | FFEAE | MBRE | IR AT %) OCV | Test
m (g) Ui (V) m;(g) U, (V) (%) result
8S%SNN5982A%A0 HiRGELTH
11056143 ATL166A--- leyce fully 40.6640 4.359 40.6571 4277 0.02% 98.12% O
............ 1AA0034 charged
8S%SNN5982A%A0 BHIRBETH
11056143 ATL166A--- Leye fully 40.7352 4.359 40.7284 4276 0.02% 98.10% (0]
............ 1AA0035 charged
8S5%SNN5982A%A0 BHIREETH
11056143 ATL166A--- Leye fully 40.4929 4.362 40.4853 4278 0.02% 98.07% (@)
............ 1AA0036 charged
8S%SNN5982A%A0 HIRSEETH
11056143 ATL166A--- leye fully 40.8061 4.360 40.7998 4277 0.02% 98.10% (0]
............ 1AA0037 charged
8S%SNN5982A%A0 HIRGEETH
11056143 ATL166A--- leyce fully 40.5465 4.362 40.5396 4277 0.02% 98.05% (0]
............ 1AA0038 charged
8S%SNN5982A%A0 HIRGEETRH
11056143 ATL166A--- 1c;§ full; 40.7608 4.361 40.7525 4277 0.02% 98.07% O
............ 1AA0039 charged
8S%SNN5982A%A0 BHIRGEETH
110S6143ATLIG6A~ |  1cyc fully 40.4787 4362 40.4720 4279 0.02% 98.10% 0
............ 1AA0040 charged
8S5%SNN5982A%A0 | Hiksz4e% H,
11056143 ATL166A--- 1c;§ full; 40.6293 4.363 40.6223 4278 0.02% 98.05% O
............ 1AA0041 charged
8S%SNN5982A%A0 | Hiksz4ToH
11056143 ATL166A--- lcjzfull; 40.8500 4.360 40.8429 4276 0.02% 98.07% O
............ 1AA0042 charged
85%SNNSI82A%A0 | Hikse&Fir
11056143ATLIG6A~ | 1oye fully 40.5936 4363 40.5872 4278 0.02% 98.05% o)
............ 1AA0043 charged
UTZEH

e LA V-G DR R-IER; F-RAG O-ToiltE, ToHbR, oMk, Jomis, j_TniFM(o
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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T ; WIHE 4R | e
No. Name of test items Vibration
S B RS R HT Before test MRS After test RERE T‘{H%C?}JT* fﬂi
Sample : ; Mass loss esicua ™
Sample NO status Egﬁﬁﬁﬁ ﬂ:% EBJE EEJ&E%% ;F% EEEE (%) OCV TCSt
m; (g) UM | m Us (V) () | result
8S%SNN5982A%A0 HIRSELERH
11056143 ATL166A--- leye fully 40.6571 4277 40.6596 4.274 -0.01% 99.93% (@)
I — 1AA0034 charged
8S%SNN5982A%A0 HIRSEL T
11056143 ATL166A--- leyce fully 40.7284 4.276 40.7308 4274 - -0.01% 99.95% (0]
............ 1AA0035 charged
8S%SNN5982A%A0 BIRGEETH
11056143 ATL166A--- leye fully 40.4853 4.278 40.4881 4.276 -0.01% 99.95% (0]
............ 1AA0036 charged
8S%SNN5982A%A0 Bk
11056143 ATL166A--- leye fully 40.7998 4.277 40.8023 4274 -0.01% 99.93% (0]
............ 1AA0037 charged
8S%SNNS5982A%A0 HIR5E2TRH
11056143 ATL166A--- leye fully 40.5396 4277 40.5425 4276 -0.01% 99.98% O
............ 1AA0038 charged
8S%SNNS5982A%A0 BIREETH
11056143 ATL166A--- leye fully 40.7525 4277 40.7547 4274 -0.01% 99.93% O
............ 1AA0039 charged
8S%SNN5982A%A0 HIREETTH
11056143ATL166A--- Leye fully 40.4720 4279 40.4753 4276 -0.01% 99.93% O
............ 1AA0040 charged
8S%SNN5982A%A0 BHIRsEETH
11056143 ATL166A--- leye fully 40.6223 4.278 40.6248 4276 -0.01% 99.95% (@)
............ 1AA0041 charged
8S%SNN5982A%A0 HIRFEEFH
11056143 ATL166A--- leye fully 40.8429 4276 40.8452 4.273 -0.01% 99.93% (@)
............ 1AA0042 charged
8S%SNN5982A%A0 HIREETH
11056143 ATL166A--- 1c;§fuu; 40.5872 4278 40.5894 4276 -0.01% 99.95% O
------------ 1AA0043 charged
UT=EH

H: L V-HESG DA R-BESE PR O-FGilE, JoHER, Tk, Tms, TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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g A WRIH £ | s
No. Name of test items Shock
o R FRAS WX BT Before test WX )5 After test RERE FRwE | W
]3] Residual éi%
Sample ; ; Mass loss o1 ™
Sample No. status CERTUNTy FF I HLUE HLth R & FF 1% H R (%) OOCV Test
m@ | UM | m@ | U (%) | result
8S%SNNSIS2A%A0 | #Hikszedh
11056143 ATL166A--- leye fully 40.6596 4.274 40.6582 4273 0.00% 99.98% (@)
------------ 1AA0034 charged
8SY%SNN5982A%A0 | ks
11056143 ATL166A--- leyc fully 40.7308 4274 40.7299 4273 0.00% 99.98% (@)
............ 1AA0035 charged
8S%SNNS982A%A0 | Hiksea 7,
11056143 ATL166A--- Teye fully 40.4881 4.276 40.4870 4.275 0.00% 99.98% O
............ 1AA0036 charged
8S%SNN5982A%A0 BIRGEETH
11056143 ATL166A--- leye fully 40.8023 4274 40.8018 4274 0.00% 100.00% (@)
............ 1AA0037 charged
8S%SNN5982A%A0 | Hiksza7cH
11056143ATL166A--- leye fully 40.5425 4.276 40.5416 4275 0.00% 99.98% O
............ 1AA0038 charged
8S%SNN5S9I82A%A0 | ko4 7uH
11056143 ATL166A--- leye fully 40.7547 4274 40.7531 4274 0.00% 100.00% (@)
............ 1AA0039 charged
8S%SNN5982A%A0 | #iksz4TcH
11056143 ATL166A--- leye fully 40.4753 4.276 40.4735 4.276 0.00% 100.00% O
............ 1AA0040 charged
8S%SNNS982A%A0 | & ikss4 7o,
11056143 ATL166A--- Leye fully 40.6248 4.276 40.6240 4.275 0.00% 99.98% (0]
............ 1AA0041 charged
8SY%SNNS982A%A0 | #iksz4TsH
11056143 ATL166A--- leye fully 40.8452 4273 40.8442 4273 0.00% 100.00% (@)
------------ 1AA0042 charged
8S5%SNN5982A%A0 | Hiksz4 7k
11056143 ATL166A~-- leye fully 40.5894 4.276 40.5878 4275 0.00% 99.98% (@)
............ 1AA0043 charged
PUTEH

E: LR V-G DR R F-RJG O-HbR, JToHER, Tk, Toms, Tk,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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5 WA B 4 %5 AR
B 5 T YA\ FIB Eg‘
No. Name of test items External short circuit
=} =x
HeR S RS LR N Wik 2 P
Max. External Temperature -
Sample No. Sample status (C) Test result Remark
8S%SNN5982A%A0 .
11056143 ATL166A~-- HRTELTH 56.1 O /
____________ 1AA0034 leyc fully charged
8S%SNN5982A%A0 ,
11056143 ATL166A-- HRTERTH 56.0 0 /
____________ 1AA0035 Leye fully charged
8S%SNN5982A%A0 .
11056143 ATL166A~ HUREL T 55.9 o) /
____________ 1AA0036 Icyc fully charged
8S%SNN5982A%A0
11056143 ATL 166 A~ HUELR T 55.9 o) /
____________ 1AA0037 Icye fully charged
8S%SNN35982A%A0 -
11056143 ATL166A~-- HRTEL T 55.5 @) /
____________ 1AA0038 lcyc fully charged
8S%SNN5982A%A0 . -
11056143 ATL166A~ HIRSERTH 56.0 0 /
____________ 1AA0039 lcyc fully charged
8S%SNN5982A%A0 . ]
11056143 ATL166A~ HREL I 55.8 0 /
____________ 1AA0040 Icyc fully charged
8S%SNN5982A%A0 A
11056143 ATL166A~-- HRTELTEH 55.8 (0] /
____________ 1AA0041 leyc fully charged
8S%SNN5982A%A0 -
11056143 ATL166A--- HRELT 55.9 (0] /
____________ 1AA0042 Icyc fully charged
8S%SNN5982A%A0 RN
11056143 ATL166A~-- HRTERTEH 55.6 0 /
____________ 1AA0043 Icyc fully charged
PTEH

H: DR RBEE; F-iRk; O-Tofik, TomEe, k.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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5 6 WA H 475 BrE
No. Name of test items Crush
T i R e e L
A=l =) % F LR e 3 4 N
GRS RS Max. External Temperature WAL gt
Sample No. Sample status C) Test result Remark
021653951361 B Soveseit 233 o) /
Lcye 50% capacity
021653951456 Bt 23.6 0 /
cyc 50% capacity
BIR S0%A
021653941162 T 23.4 (@) /
BIR 50%4 4
021653931220 Leye 50% capacity 23.5 (@) /
HIK 50%% i
021653951751 Loy 0% capacity 23.4 (@) /
UT=EH

W DRk F-lk; O-Tofik, Toik.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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= N D Y,
=2 7 MR H 475 T
No. Name of test items Overcharge
gETL R AR AR RS, 5 #1
Sample No. Sample status Test result Remark

8S%SNN5982A%A0 )

11056143 ATL166A BRI 0 /
____________ 1AA0044 Leyc fully charged

8S%SNN5982A%A0 .

11056143 ATL166A-- HRERTH 9] /
____________ 1AA0045 Icye fully charged

8S%SNN5982A%A0 .

11056143 ATL166A~— HRERTH 0 /
____________ 1AA0046 leyc fully charged

8S%SNN5982A%A0 . y

11056143 ATLI 66A~ HIERTH 0 /
____________ 1AA0048 Icyc fully charged

8S%SNN5982A%A0 .

11056143 ATL166A- S0 RTERTH 0 /
____________ 1AA0049 50cyc fully charged

8S%SNN5982A%A0 o

11056143 ATL166A-- 50 RIELFEH, 0 /
____________ 1AA0050 50cyc fully charged

8S%SNN5982A%A0 Ea

11056143 ATL166A~— S0 RFELFEHL 0 /
____________ 1AA0051 S0cyc fully charged

8S%SNN5982A%A0 T A

11056143 ATL166A~ 50 RELTTHL o) /
____________ 1AA0052 50cyc fully charged

PTEH
W DB F-RAG O-TRE, TR

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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i) g DT B 4475 SR
No. Name of test items Forced discharge
s PR A L5 5 =
Sample No. Sample status Test result Remark
021653931163 lcfjﬁﬁ’zﬁge ] 0 /
021653951716 lcfjﬁﬁ’ifﬁge ; 0 /
021653941792 lcff’fl’jﬁﬁjge ’ 0 /
021653941483 105&’?%‘"}16 ] 0 /
021653941315 1cy§§§§§§’zﬁ;ﬁg€ ; 0 /
021653931252 lcfgﬁfi’fﬁfge ’ 0 /
021653951667 lcfgﬁfi’zﬁfge ; 0 /
021653951120 1cycﬁf?§§iﬁfge ; 0 /
021653941291 1Cy§f’§§i’z‘lﬁj‘jge ; 0 /
021653951810 1cyc§§§§ijﬁge | 0 /
021653931029 | S0 WEEML 0 /
021653941446 | SO WIEEHE 0 /
021653941595 | SOREEHE 0 /
021653941305 | %0 WEEHL 0 /
021653941358 | ;f;ffﬂffged 0 /
021653941180 | %0 WEEIHL 0 /
021653041119 | gf}fﬁfﬁfged 0 /
021653941508 | SOWEEHE 0 /
021653941550 | SO WEEHEL 0 /
021653941561 | SO WEEHL 0 /
T DEE; PG O-Fofifk, Toik.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

L i Jo AR S S A B IR
The test report is invalid if not affixed the official seal of the laboratory to it.
2. kAR IR TG -
The test report is invalid if it is blotted out.
3. IEHERATRIE R, (U P A2
The conclusion of the consignation test is only valid for the provided sample.
4. RiEAREARLTEBHEIFA, ARG
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

ARSEFTREIR B B A w0
Dong guan Amperex Technology Limited Test Center

Hudib: o AR A AR 5 AR LIRS B Tl v it 1 5

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HL3E Tel. : +86-0769-88989149

HE Fax.: +86-0769-88989483

Rilk Website : www.atlbattery.com




Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



